@Dy FEFHEFPITETIVTCT. 4F |
AECHESTIHEAREREEFTESR
FHLTEE L, Efes NBERLEDESER
DOEHNHEFPITHEER. FHEDFL
BRHLTEE L
OILREDERICIETSEBLTEE L,
Lo\ —RFr o EIMITES T
HPHEBIERLTIIEEL,
QFEHEFHPERF. EFHTAHRICENT
hoFEREEL A, BRICHSTE
LLERALTLEEL, £l . ERTAE |
FREADBEICHEBLTUZE L,
ONELREFEONAHHEAATOIFIZ
LELWTLEETL, TRICED2TEY,
INETRIN— Y DA F P, EZ— L
EHIOTOE B EBERETHRRNEZ
ShEd, 75<FLEBALLLDIT
TLIEELN

- /A\ CAUTION

@Read carefully and fully understand
the instructions before commencing
assembly.

@When assembling this kit, tools in-
cluding knives are used. Extra care
should be taken to avoid personal
injury.

@®Read and follow the instructions
supplied with paints and/or cement, if
used (not included in kit).

@Keep out of reach of small children.
Children must not be allowed to put
any parts in their mouths, or pull vinyl
bags over their heads. Sensibly dis-
pose of the leftover parts immediately.

BEINA R, ) —T—RFRFE T,
# Pin vise and reamer are sold separately.

(IR D
How to make holes
Y WMEINTA
1 ~ #Pin vise
o inemian
N

HIEEDUBICE /T AR ETNERR
ERTET

+“Make a pilot hole in the indicated position
using a pin vise and drill bit, etc.

HRC KT U—=—
#R/C body reamer

* ) —R—TIRTROAREEILNELITET.
“Enlarge hole to desired size using body
reamer.

*TROBYELICRTSICGERELTS
TEL.
% Handle tools with care.

2]

(EETDHIT)
Preparing body for painting

K BEFICHRERFITHEESELET,
KiELE LTHRASERORLTELILT
CIEELN

JWash the body thoroughly with detergent
in order to remove any oil, then rinse well
and allow to air dry.

DI—TFEREIB/ROI—7TY.

AT DBEREICERVA—FR2—
FRESTHRAIDNSEBRELTIEEL,
AR EDTZAF v VBRSO EEIC
B7SAFv7REREBENEEL.
| This mark denotes numbers for
Tamiya Paint colors. Paint body from
inside using polycarbonate paints. Paint
plastic parts (figure, etc.) using plastic
paints.

(RUB—REx—FRZEZVYAS—)
TAMIYA POLYCARBONATE PAINTS
PS-16@ 4% IL— / Metallic blue

(FSAFvIBEIVYHF—)
TAMIYA PLASTIC PAINTS
X-18 @t=/nRISvo/

Semi gloss black
XF-15@75w 7L wi/a / Flat flesh

* A AFEOZRERICRETFELERECH
BLIEEL,

*Paint the figure as you like, using
Tamiya Color plastic paints.

3)

(RFvh—DRsVFD
DOTEZEFSAERETIC. BT
NEBAEMVRVTLEEL. B0
DWEATvA—RBHIVETLESE
FEHAP TV O TIEZIRICHIVERST
CFEEL,
QEEOBOWEHELLEOVERVIEE
ThicBFRIcRE) BhEET, GifkED
WreFEuBEESbETIEEL,

QP LI OEBEFHL L SEPRS
Fhic), AFvh—ohicgaliE-
e LELESITERLAASRESTL
=FT.

SifE—EIC2MEH LTS T &I,
LbhTEkYTalRokV T3/
HEBGVET.

Stickers

() Cut along the edges as close as
possible to cut the sticker from the
sheet. Cut out stickers in numbered
order to prevent confusion.

(@ Slightly pesl away one end of the
lining and position the sticker on the
body.

(3 Slowly remove the remaining lining
while checking sticker position. Do not
completely remove lining prior to appli-
cation as this may cause unwanted air
bubbles and creases.

#3%12m %)

2yEIIER

Tapping Screw
T—

HENOBRIFrry—Fyv FHCEENET,
# marked parts are included in chassis kit.

HE DI ER ST IC B
FHLTWRBER., T~
A oY —F—THEDRY
EL&3,
% Separately sold Polycar-
bonate Body Cleaner (ltem
= 87118} is great for cleaning
ITEM 87118 UP excess paint.

TAMIYA E5CRAFT TOOLS

BUIRBUIREIC DDIHDE—F, KB
EHETETSI-ICASHLLIEPOSTbY—
L. HAatta<. B TLESHEIATY.

ITEM 58678

COMICAL

A=A PINY T (GF-01CB Yv—2)

AVANTE

@ ZDFRT 1lE. GF-01CB v —Ic{ERTEE 7.
@This body is for use with the GF-01CB chassis.

ORRICEOTHRT A H—FEEFH, ML HFHDBEESHBIET,
@Some bodies may be pre-painted or have other work already carried out.

{RUBRFrDYIVERD )
Cutting out polycarbonate body parts

*RUART ENVERBEEFNH I LAY AT 7EFEVGIFSEENVCYEQES,
JrUse different cutting tools depending upon the section you are working on.

(BTN THIRVET, )

Straight sections — use scissors

(afRiEhy 2—F 7 TUYVIRVET )

Curved sections — use a modeling knife
@ v 2—F JEFESHE. _—

IR T B ICEGR) B _/( /
%
2

ICBETIHLNTOIEE L,

@Keep hands and fingers

off of section being cut, -
particularly when using a
modeling knife.

*Hv A=A ITTHWVERS ,
\EE. —EicsTicEE
L TR AHE AN,
hBICEF-TIHVEIIFS &
SIELTUWNIEELTREE L,
%When using a modeling
knife, make multiple passes
to score the cut line, then .
bend and snap off the ==

unwanted area.

EFrDOYIUERY 5.5m7VER T E T,

o % Make 5.5mm hole.

Trimming body

*5.5mm7vERMIFET,
% Make 5.5mm holes.

g

\\\
X
ZArLXB SAhLZA
Lenses B Lenses A
*ENUERY S ~ITBoT.

TLhRWbICVER ST EE L,
% Cut out with care, keeping to cut line.

K 7~7.5mm7vER T E T
Y Make 7~7.5mm hole.

///
AtNUEYET,
% Cut away.

H3mmFERMITET,
% Make 3mm holes.

* AR =T —

| N ELTTHALES L,
|| \ Y Use as a transponder
I \ stay.
YL S
d H5.5mm7VER I E TS

Y
\| *Make 5.5mm hole.

|

=\ S—1FLXB
Je3mmFERM I E D - ! \ Lenses B
kMake Smm fholes. ~ SAPLYXA REVEYS A TR T, TRV IS T R L,
Lenses A  Cut out with care, keeping to cut line.
RFrDBRE
Painting body

PS-16
Ao A b—
Metallic blue

PS-16
AR T —
Metallic blue

P4
e

(ZEotA)

How to paint

.] KT AT —ILEFIVEL. RFARIOTr 2 F OBV T,

2 *RTAERARULSAZY & TIL—(PS-16) TRELEY, R
- JrCut out masking stickers and mask off windows from inside. ="

L—R#ZE AT HSI0mFEREL, —ECRSTEE TS
TRYEY,

Y Paint body with Metallic blue (PS-16). Apply thin layer of spray
paint 2-3 times keeping 30cm distance from body.

:"3\: HEHERTERARTARMDOT AT —ILVERS L, RF«RE
o DR T ILLBIRB LT CEEL,
Y After completion of painting, remove masking stickers and
protective film.

* A7 v H—FHESIEICRE T REL
*Apply stickers in numbered order.

*FoTE AT v A—RBCHAICEEL TEE L,
* Use extra stickers as you wish.

* ATy H—EMSHICE. R REDOFEE T ILLERDPLTIEE L,
“Remove protective film before applying stickers.

BMPUTHRAT
#Antenna pipe

S fil icREY 9.
% Both sides.

oA 2 FOmY fHi
Attaching rear wing

3x15mmFLE R
—7 Screw

3Ty v —
Washer

3mmOy>/47 (&)
O-ring (black)

\\
>3m0y ()
o O-ring (black)

®_ ‘ — 3mm7 o —
CRAFT KNIFE * @ Washer
252 hNu - @___*
A — T PP
@"' Lock nut
ITEM 74013
0320 ©2020 TAMIYA HASHS=vy rEHE X ERRI-7 58678 Comical Avante Body (11056862)



5]

‘*Aﬂél;751=f-v’)§ﬁ'6§ﬁt:&
ELTIEEL,

Y Paint figure as you like.
#Ha~tBABRATYHA—DESTT
# a — t denote driver stickers.

I AFEHAT v H— 1~ U RERYSA
DRELSECTHOWTT, BHBFRLFE

TRELTHENIEEL,
% r -t are used to cover screw holes.
Paint.
AFwh—(a)~(e)
Sticker B B
|
{Z11) '
XF-15
75w bIlbwia

Flat flesh

X-18
€EFORISv S
Semi gloss black

3 5?:: %3

FELER - rovrereereneees 73, 78

Mot used.

K FEOIER— IR THBICBENIEEL,
% Use extra sticker as you wish.

0>k DE4
Front Rear
8xX60mmTLs 1S
Rubber tubing
Smm 34mm
K IBROBEICHOTEVET,

HCut into shown sizes.

Z0z b+ (Smm)

Front

PP 47,
Body, Wing

=x1

ZERG (AFE) seveenemrnmssacnnenienienne]
Z Parts (figure)
b e L s |
Body stickers
FSAI=AF wH— reeeeerrmrrennnx]
Driver stickers
o G b | R T TR TC T TR LTS 4 |

Masking stickers

(R7 r B4
BODY METAL PARTS BAG

(o
===

ImNT S — srreerrasrananaas
Washer

3X15mmALE - 000 X2
Screw

AFwTEY () ---x4
Snap pin (small)

30N0Y /Y (J) +wneernerneas
0-ring (black)

ImmOy oy b (R) e x2
Lock nut (black)
BXEOMMTT Los KA ' v rerrrnnrannnannannaax?
Rubber tubing
(A& B
FIGURE METAL PARTS BAG
AXI0MMFLE Rrevrenrerrex]
Screw
3>18mm
(D 556 ez x
Tapping screw
3X10mmzy E T E X1
Tapping screw

2x6mmi v EFER ($B) --x2
Tapping screw (silver)

(gt
(o

2xemmavETER (B)--x2

Tapping screw(black)
gy ImmFy PoeeerreereensennesX]
N Nut
MAET—7 (R-20X40mm) <vvrevrvecees %1

Double-sided tape (black)

BRaREFRICDOWT

*EBRELELLEY. ZThLEAR. h
RAEI—F—EZAMRETTEXW
EEY. e, YHHRET—H—E
AICHETEXTIEEE. FEEDA
HECTENTHTENTEES

@ (BMEREOTFIRAZ)
EEFOLAREOERFRMICTFOUR
FEBERITEMES. 25 —Ib. 88
%, BRA. BEI—F HBEHTT
RALEEL, IAAFFHICIZEE
BEEStLEBEVEE QOEES
00810-9-1118, MIAE & (B) =¥
THIWALTEEL,

@ (e Mo RIAE)
N—YREITNA TR I=FEE (300
Mm+B) EoaiEvEihiE, BEE
Feldh—LR—J&kURE3MIckD
TENESBHLELET,

| CEPRD :
i T422-8610 BAETEL P BEHR3-7
: BREHAIY HRET—H—ERR !
D(BRVEDbEES) ;
: i@ 054-283-0003 :
: W51 03-3899-3765 wmnaminn |

¢ AR SR B SO b SR OEES
© PECLELES

*EDRFAITE IRV RA—IbiE. B
RER—H—EATHMYE>THEVES. &
BLEhEEEL,

Ask your local Tamiya dealer for

ity of the wheels and tires.

: TAMIYA COLOR ¢

| RUB-THR- RRFL-{32)

D OUT—RFAAAT L—BETT, B
; EbtD, @R ELCHRINE VWO,
P EADEROECEREDTERT,

TAMIYA S5 CRAFT TOOLS

BLUIRBURSEDI DDHDOR—F, RTIER
EHETETI-IKHEDLLIEPISI Y-
. BAHEE<. BUDPTVERBUIRTY.

(+HSCREWDRIVER-L

FIAFST/-L(5X100)

s ¢ M

ITEM 74006

(+)SCREWDRIVER-M
FSRAEST/1— M(@x75)

ITEM 74007

Z12

£IFORT 5w
Semi gloss black

2x6mm
2 X6mm Sy IEX (B)
Sy FER (88)

3510mm
FYESTER
Tapping screw

*FHOBTERLET, A~
JPaint with glove color. .~ Vil =g b

57w h—(8)
Sticker E

Tapping screw (black) -:::____h

AFwh—(1)
Sticker i
*AJLA Y FOBTEELET,

% Paint with helmet color.

- Tapping screw (silver) !
Z7 |
*EET—7T
B HTET, =
“Double-sided ~—__
tape B
3 10mmALE R
*I\ Fib (Z9) lcghT Screw
Z6, Z7EMIIET.
YAttach hands (6, Z7) Z9
in accordance with
steering wheel (29)
‘ position.
(v — A DO fHF) - 27—
0 Attaching to chassis @ / Sticker
P
(3 *AROETERELET,
% Paint with skin color.

3>18mm

Tapping screw

#P2

H[AEITER.

) *hote direction.
MR
——— lj}'\

® 7-

ByPIIER =

*EY M BBFRrOAEICEbYE. P2OBREICEELT
Wi —7 TRUHTET,

*Attach using double-sided tape, noting P2
direction and attachment surface angle, etc.

KF OB GF ART DS EUHERT <77 ME
Attaching body HHIRLTHVRYET,
% Cut down protruding body mounts if desired.

RFUTEY () — e
Snap pin (small}

AFwFTEY ()
Snap pin (small)

29 )

oy
T RFwTET ()
Snap pin (small)

U+ (34mm)
Rear

HHOBREr—F v HCEEFhET
# marked parts are included in chassis kit.

A SArOEBTTT  KAROEIYLEDSA hL=y b (tem S3000)E BB XL
'\_ /'I Lights % Use separately available 53909 Tamiya LED Light Unit to light up LEDs.
*LEDERY 145188, : *LEDEERY 145188,
% When attaching LED. JWhen attaching LED.
HBHABT F I, C]E L ARAHTE AR, ===
Do not overtighten. ) J Do not overtighten. C[:l:
s&z‘angziﬁ — H2X 125y E T ER
/] . #GSLEDSA I (W) : ) EemNEem =
/| ~~ ebmm LED (sold separately) : l,."' # p5SLEDS 1 b (BIFE)
@ = #o@5mm LED (sold separately)
| B s
/ S| |oRs
#R4 #R2 #*R1
SAFLXA SakLXB
Lens A Lens B
H R T A ILLEIFHBLTEE L, R T A IVLEIZHLTEE L,
“rRemove protective film. “ Remove protective film.

(0 Kor—~OmYfH
\_/' Attaching lights to bumper

(AY @ &
éi #3mOUZ 5 (R)

O-ring {black)

B

#HImmT w i —

J
Washer -§
b

|
#3%10mm
ByEITER
Tapping screw

AR T EIER,
¥ Do not overtighten.

CERe) {30
Example

TLEE L

* 54 HIERICEREDYE

% Use desired combination.

#IXK10mR Y EFER
Tapping screw

[ 3\. S —UADBYfHF
\\_ _/ Attaching lights to chassis

(AY & @(B)
*

*ZEBICEYDIFTLIEE L,
‘Attach as you wish.

@—l #3mmOU> (FR)
O-ring (black)
#315mm
*R6 2y EYIER
‘ Tapping screw
S —— ABBAHTEIC
; Waper % Do not overtighten.
g — #3X10mm
Sy TER
Tapping screw #3InmOL 4 ()
FAFSAHT FICER. O-ring (black)
% Do not overtighten.

CER S {13 B

Example

AN

A ARSYRRIH—RT—)

\ /' Transponder stay

.fil"\: *EOLSICiFUiiFET,
~L/ +YFold as shown and attach.

FSURRI—AT—
Transponder stay

* Q) TEUIVHLES.
% Cut out at step @) .

K EEHOFE T ILLERHILES,
“Remove protective film.

|
T — 7 TRYHTET,
#Double-sided tape

* iy —AOEUE v — BT RAEE
BELTEELY,

“ Refer to chassis instruction manual when
attaching transponder stay to chassis.

S AR H—
Transponder

a=HIb 717 (GF-01CB)
ITEM 58678

oA R (R ) R 20 20 A AREED SO T T THICR VER L S5 S H0E T,
e THRAICFRL T, R IR R n R T <E a0 ChR BT R Y DiT)

HaEH F A e BRa—F
G N e - R 2,200 +8 - 11825981
Bx60mMMT Loy XA F(X1)rrwromrrrenrrennes 1701 +# - 18000072
B1SINALE R (Rxg) e nvemnnrrarnannnenns 200/3 +8f - 19805859
3Oy 7y B (RXI0) e onerrrreerrrnes 310M3 +# - 19804364
2x6mn S FEZ(X10) e vnnnrereeees 200/ +# - 19808058
I 10mmALE R (B0 v v rrmmmmennnennrnnes 220M3 +# - 19804159
3x1BmME 2 FER(K2) e vmnnrreeees 150 +# - 19805575
3mnF oy B (X10) s eres e 300M +% - 19808244
AT s ey e s 840F3 +8 - 11420052
R ARIAE- v remererrennees +-+-300M +# - 11056862
SP.197 27w T (KRN0 x5) r < vmrereees 200/ +# B 50197
OP.1864 K3 /i—AFistzy FH(E/i—V. fth)--B0OF +# & 54864

AFTER MARKET SERVICE CARD

When purchasing replacement parts, please take or
send this form to your local Tamiya dealer so that the
parts required can be correctly identified. Please note
that specifications, availability and price are subject to
change without notice.

Parts code ITEM 58678
11825987 +-svrrsesannnns Body, Wing Parts (Transparent)

18000072+ ++++8x60mm Rubber Tubing (x1)
19805859« +++3x15mm Screw (Black) (x4)
10804364+« +seersranneanas 3mm Lock Nut (Black) (x10)
19&)8058 aaaaaaaaaaaaaaaaaa EXﬁITE‘I'I Tapmng Sm (x‘l U)
1980415G « resrecnennannans 3x10mm Screw (Black) (x10)
19&)55?5 aaaaaaaaaaaaaaaaaa Mm Tamng Scrm (x2)
19&)8244 aaaaaaaaaaaaaaaaaaaaaaaaaaaaaa m Nut (x‘l U)
11420052: «++vrerassecsantananasnaniinnans Stickers
110568620+ esrrraesnasennanse Body Set Instructions
197w arnnss e, Snap Pin (Small x5, Large x10)
BABGAsssssrsesassanrannas Multipurpose Driver FOgLIFE Sat

58678 Comical Avante Body (11056862)

























































@I 1) —FETHZELUVLGF-01CB vy—iE, /IN\—voEIY{Fi+  your model tends to wheelie.
BHELLEZIBFEG T 7U—LPF LY, ETEHOHED  @Diese Anleitung zeigt, wie Einstellungen verandert werden,
BHELEZBTE (BvTrY) LEHE, ESESEATEL>  wie etwa die Tendenz einen wheelie zu machen.

E53LET, @Ce guide explique les réglages a effectuer pour modifier Ia GFO’CB
@This guide shows how to change settings such as how much propension au wheeling du modale. —CHASSIS

Y 'O . ¢
TAMIYA

@I (U—ELPILT By TAVY - e

A2 N—OBRIHHIBEPHIICFE T AN —AN—H—&t vk, T 7 S 74/ Dampfer-Distanzstiicke
BESCTS (ESELESFD) TET Lo EF3Ur)—LPa<aVET, Bagues d'amortisseur
@Attach damper in innermost hole and add its spacer for more
tendency to wheelie.

@Schrauben Sie die Dampfer in das Innerste Loch mit
Unterlegscheibe fiir eine groBere Tendenz, einen wheelie zu machen.
@Fixer 'amortisseur dans le trou le plus a l'intérieur et ajouter son
entretoise pour plus de tendance au whesling.

ALy

Y Higher
“Mach oben
% Plus haut

Q@ETERDEYTT

A IN—OBIHHIBEAAICL T, #IN—AN—H—2E W Bk
ELLT (EEETFS).MD17 (3 X8mAN—H—) BE>TI1)—/1i—
EE S (Fy MESERT) & Fr)—LTEIGEROETIZESES
IKhEVET,

@Attach damper in outermost hole and remove its spacer, or attach
MDA17 for less tendency to wheelie.

@Schrauben Sie die Dampfer in das &uBerste Loch und entfernen Sie
die Beilagscheibe oder bauen Sie MD17 fiir eine geringere Tendenz
zum Wheelie ein.

@Fixer 'amortisseur dans le trou le plus a I'extériour ot enlever son
entretoise, ou fixer MD17 pour moins de tendance au wheseling.

MD17 3xsmn

FrRo s IL—t
Gearbox plate
Getriebegehauseplatte
Cloison de carter

*HRY 5 £ R EMDAIC
2 HIBRET,

% Change screws.

MA2 3x10m  Xgehrauben wechseln. MD4 3 20m
@A LI FBIdbntyTr05 @®Nutzen Sie 9mm Teile (D4) und separate angebotens langere

OV RA—IV 722 )L (3158) £9mm/\T (D4) EE->THE®EDLw  Achsen fir eine breitere Spur und eine geringere Tendenz zu

s ¢ 4 o Wb 8. i]berjs_tcmarn.
; !(iﬁﬁ;f&t?cﬂigicﬁﬁﬁ;i?é<§J‘J\§?:¥1§G:E=Fﬁib IR @Utiliser les moyeux de 9mm (D4) et des axes de roues plus longs

ndus séparément) pour élargir la voie et le rayon de braguagse, st
@Use 9mm hubs (D4) and separately sold longer wheel axles for {_\m_ L
wider tread setup and turning circle, and less tendency to overturn. Rinitar Exclentioncosn sirvirage.

AN
\. A #SP.808 TG10 R O 4 k+A—JL74 AL (50808)
\ ¥ #1/10 Scale Glow-Engine R/C TG10 Long Wheel Axle (2pcs.)

Item 50808
* HOP-UP OPTIONS (#7332 * HOP-UP OPTIONS
@F—ILARTULE @Tamiya Hop-Up Option parts such as ball bearings, motors and
BRI A BT TR — K SEITRE A more are available to tune your model. Contact your local Tamiya

oE—4— dealer for more information.
WMEEBERLELDOLS. BLPTEIEBELEE—2—I2EEH. > +—\ @Fir das Modell sind Tamiya Tuningteile erhdltlich, wie Kugellager,
SURLETFIBREEZITE—R—ERIRLES AT —H EHRUE Y U—E LD Motoren und andere. Fragen Sie Ihren Tamiya Handler nach weiteren

FLEYVET Informationen.

OfticbEEL/N—Y b‘FEEIE!ﬂ"C_L‘E'd’O r2=+ RCAEZ—FAHTF) @Des pitces optionnelles Hop-Up Tamiya tels roulements a billes,
RVDBRIEDSHALLET. BBy I EWEBTRALTWET. €0 moteurs etc... sont disponibles pour personnaliser votre modeéle.
RIS, Contactez votre revendeur local pour plus d’information.

K ZEVDRCANY MEMLES !
@I YR(H—IS5T )

X+ —ToROLTEMTEERCH—BRESH T2 YRCH—F 5> 7Y ITH FEY - R—LA—ITFLRA
. 2= PRORCH—EFH>TL NI THLEMTEBRCH—L—ATT. HLE mlunﬁyu,c‘m

SEHATEERTEDFr/ATY.

0320 ©2020 TAMIYA 58678 GF-01CB Chassis Setting guide (11056863)


















For use in Japan only!

KERREELLIEY. ThLEEAR. T
DATFvH—HBShichAZT—
H—EZBMMETTEX VT E
T Efe, SHHRART—Y—EAIL
EECEXTHESE. BROFET
CENTHTENRTEET. HFLAE
HHHART—Y—EAETHERWVE
b rEE.

HE[BOHABEOEEMICTOUR FE2E(ITITEMES.
Rir—ib MR, BBRA. BEI—F SBEFTCRALE
T FAMEFRRICIZEEEES LEEEVICE OES
£-00810-91M18, MIAEE ) 2SIV THIRASEEL,

@ (L3 maocHRE)

N—U R SITIA TS | =FE0E (300/+8) 2T RV
Eirhig, BEFRF—LS—JLYRE5RIcEDTE
MEBZLELES

@(E =Y h—FOTHEED
AZvH—FECHADRS. K& CEESHMMOOE
SIEBELEGVET. CEXIBEERBR—LN—J&Y
BRIFWELET,

[ (BELEDEEREES)

AFTER MARKET SERVICE CARD KUNDENNACHBETREUUNGS-KARTE SERVICE APRES-VENTE
When purchasing Tamiya replacement parts, please take or Wenn Sie TAMIYA-Ersatzteile kaufen mochten, nehmen Sie LISTE DE PIECES DETACHEES
send this form to your local Tamiya dealer so that the parts bitte zur Unterstitzung dieses Formular mit zu [hrem Afin de vous permettre de vous procurer des piéces de
required can be correctly identified and supplied. Please ortlichen Fachhandier. Beziglich der Ang_aben, der hange Tamiya, cette liste a votre point de vente
note that specifications, availability and price are subject to Lagerhaltung der Artikel und der Preise sind Anderungen Tamiya qui ne manquera pas de vous renseigner. Veuillez
change without notice. vorbehalten. noter que les caractéristiques, disponibilité et prix peuvent
changer sans avis préavis.
PARTS CODE 19805576 *1 Coil Spring (Black) (MC3 x2) 50171 Heat Resistant Double-Sided Tape (x5)
10008265 D Parts (Black) 13455323 *3 Damper Shaft (MC2 x1) 50355 18T,19T Pinion Gear (MA7)
10005748  F Parts (Black) 16294011 Sponge Tape (15x150mm) 50576 3mm Grub Screw (MA3 x10)
10115859 *1 LN Parts (Black) (x1) 14315055  Gearbox Plate (MD14) 50582 *1 3x14mm Step Tapping Screw (MB1 x5)
19115483 M Parts (Black) 19804394  2.6x10mm Binding Screw (Black) (MD3 x5) 50583 3x15mm Tapping Screw (ME3 x10)
19115510 P Parts (Black) 19805895  3x20mm Screw (MD1 x10) 50586 *2  3mm Washer (MD18 x15)
10115908 *1 R Parts (Gray) (x1) 19804159  3x10mm Screw (Black) (MD2 x10) 50594 2x10mm Shaft (ME10 x10)
10114171 "1 S Parts (Gray) (1 pair) (x1) 12300030  3mm Intemally-Toothed Washer (MD11 x1) 50595 Nylon Band w/Metal Hook (x10)
10225303 *1 T Parts (Orange) (1 pair) (x1) 19805668  2.6x12mm Tapping Screw (MD6 x4) 50596 5mm Adjuster (MD10 x6)
19803245 *1 V Parts (Gray) (x2) 19804885  3x20mm Tapping Screw (MD4 x10) 50600 Qil Seal (Green) (MC1 x6)
19803246 *1 W Parts (Gray) (x2) 19804364 3mm Lock Nut (MD16 x10) 50602 *1 Differential Bevel Gear Set (MAG, MAS x2, MAS x3, MA10 x1)
19403782  Front Tire (x2) 19808200  3x8mm Spacer (MD17 x4) 50736 B Parts
19403792  Rear Tire (x2) 19805629 *2 3x12mm Tapping Screw (MD5 x4) 50823 *1 Wheel Axle (MB7 x2)
10555092 *1 Differential Gear Bag 19808211 3x37.7mm Threaded Shaft (MD9 x2) 50956 7mm Snap Pin (MD15 x10)
19805622 *1 1150 Metal Bearing (BB2 x2) 19808061 3x46mm Threaded Shaft (MD8 x2) 51216 Drive Shaft (45mm) (MB5 x2)
19805185 850 Metal Bearing (BB3 x2) 19805469  5x19mm, 5x30mm Shaft (MD13 x1, etc.) 53689 540 Motor
10555015 *2 1150 Plastic Bearing (BB1 x10) 13555048  5x21mm Shaft (MD12) 54710 Damper Oil (#400)
14305125 Motor Plate (MA11) 19808001 Bumper Goil Spring (MET7 x2) 84175 4x11.5mm Step Screw (MB6 x5)
19804392 *4 3x10mm Tapping Screw (Black) (MA2 x10) 19805911 *2 2.6x8mm Binding Head Tapping Screw (MEG x10) 84195 *3  3mm O-Ring (Black) (MB10 x10)
19804285 *1 3x25mm Screw (MA1 x2) 19803135 *1 2x12mm Tapping Screw (ME5 x10) 87099 Cera-Grease HG
13580068 *1 5x34mm Tube (MAS x1) 19805729  3x21mm Tapping Screw (ME2 x5) 94802 2x5mm Truss Screw (MD7 x10)
19805621 *1 5x50mm Shaft (MA4 x2) 19805753  3x43mm Tapping Screw (ME11 x4)
12300010 *3 9mm Washer (MAG x1) 19805868 *1 2x10mm Screw (ME1 x10) | Requires 2 sets for one model.
13485068 U-Shaped Shaft (MB12) 19805758  2mm Washer (MES x5) *2 Requires 3 sets for one model.
19803236  48mm Drive Shaft (MB4 x2) 19805754  3xBmm Tapping Screw (Black) (ME4 x10) *3 Requires 4 sets for one model.
19805756  3x32mm Screw Pin (MB3 x4) 19805557 *1 4mm Flange Lock Nut (MES x4) *4 Requires 8 sets for one model.
19805976  3x46mm Screw Pin (MB2 x4) 16095010 Antenna Pipe (30cm) (Black)
19804205 *3 5mm Ball Connector (MB11 x4) 11056861  Chassis Set Instructions
19805368 *1 Gearbox Joint (Long, Short) (MBS, MBS x1) 50038 Tool Set (Box Wrench, 1.5/2.5mm Hex Wrench, MA3 x4)
@ {SFEIRE O FREE)

{XARY  T422-8610 RHE THER A1 X BAMI-7

HASHEZIY HAET—H—ERFE :
WETHH LR B0 F, B
1@ 054-283-0003 DR B LET, .
#5 03-3899-3765 (@~ AEE:X)

{HhART—Y—ERTFLRA)

: www.tamiya.com/japan/customer/

IN10mmALE Z (BXT0) v eererernneatututiiiiaiiaiunacanns +# - 19804159
INMPIEE T o — (K1) e ee +# - 12300030
2.6x12m% v E T E X (x4)- - +5 - 19805668
120mm A v v FE Z(x10)- - - +# - 10804885
IOy ZFy R (EX10)e e eeeeen +# - 19804364
3x8mn7 JL = AAN—H —(x4) -0+ +# - 19808200
3x12mm4% v £ FE R (xd)+ -+ +Hi - 19805629
37 7mmfE R 2 v T bk (x2)- - +H# - 19808211
GF'01 CB = —_— 3Ix46MFE 2 v T B (x2)e e +H - 19808061
e v 5%19mm, 5x30mm </ + 7 +(Fx1 +# - 19805469
. SX2TmMs 4 T frreeeeees +8 - 13555048
ITEM 58678 ;{7”‘..(37’:) yy(xé) ............................ +E - 19808001
2.6x8mn/ 31 > K& v E G EA((x10) +# - 19805911
www.famiya.com 2X12m Ry B FE X (BX10)= wereeeees +§ - 19803135
Y I e T +# - 19805729
S i CBE %) (2020 A FBLEEO B O TF BRI LD Z WL BB A BDET, ol il e = 480 - 19805753
TR A IEL T, @RI HERE AT IE T, (MM T EIIDIED 201 0mmALE R (X10) v eneemesnes +# - 19805868
sz s wwsanr BRI 3 e
E:é‘-j{(%} ............................................ }‘ggg +$ - 10008265 mj?/f)%{?'f} "[X4 +E - :g%%
A A R R L T T P 4 + - -~ ] e ‘ + -
LN A= (Bx1)eeevees 900/ +# - :g??g;gg ;:I%ém} ........................................ 600/ +# - 11056861
M7{— (&) - 760F] +# - 19115483
PIS— Y (B vevrnrnnnnenecietieniiianianianns 820 +% - 19115510 . _ e - .
RIS— (4 L)1) erresannesnnnsnnsiinnans 500 +8% - 10115908 CORBICE ISR P BRDISHDRCAANT TACVN #7"/5:/”- YHRFINTLET.
SI— (R HE—T HBY T L—XT)erreeresnnnrannens - +480M +8 - 10112171 B OMBIEETR. FEYHHART—Y—EATEAVRLTEL.
TI—=Y (R A=) L2E) AL 2 IX ) eeeennnens was - 10225303 NRE AT BE BRa-F
VIS— Y (LKD) ceerreeresssssnssnsnnsannas “
Wi =(51—x2)-- il SP38 +F LY F. ABML Y F(1.5m, 2.5m) 3mA EXJ(xd)- 200/ +5i B 50038
7Y k1Y) - - 10403782 g;;;; E?ﬁg@-;..;:\; ............................... gggg +§ : 50171
AR A A (KD) e nrvererrarennsssassnsanisisnssieeianns 1,340/ _ . # e, gt - R LR S LS R L AL 2 + 50355
FIE U T F IR AT B —F K NGB EX1) 4008 +B - oscenos SP.576 31 ERI(X10) wveveeseereesanmnnnsisiianesiaenas 2003 + ® 50576
T150 A R JU(XD) e« enneenee . - 19805622 SP.582 3x14mmER{T 52 o 2/ FE A (X5) e esvvrrrrerranaaranees 100 +# ¥ 50582
850K 4 JU(x2)«revrmvreenns » Rt E g;.SgB 33)(15!1!'9"/ (:’1/6’;37\{)(10}“ 138; +# E 50583
MS0FSAT ) 2 4(x10)+ =+ . - 10555015 .586 3mm7 w2/ 4 — (XD 5)r e e v et 1 +8l E 50586
E_g._j“l/_ ............ = SP.594 2x10mm=s + 7 wa) .......................... 150H +8 B 50504
3x10mA s 25 E R (@x10)- £ i SP.595 F ALY /XY FARILT Y HX10)oreerrnrenseruneannes 150/ +8 ® 50595
SHSWnBZ(ﬁXZ} ___________ e - 19804285 SP.506 5“’?‘91’1& _{XG} .......................... ‘|5OH +H OB 50596
5)(34“1?47()(1} ........................ .e - 13580068 SP.e00 7}-4”,-‘/_”,{)(5} .................................... 200H +8# B 50600
SXSOMNS/ 4 7 | (K2) o vnevnnenensusrannaanannen < 4 GacEEs SP.602 f\’f?wﬂxx:!.d\xswwwyw Fx1),9m7 w3+ —(x2)- -300F +%i B 50602
9‘“7?_‘_/”_“” ................. i 5P.736 BJ Y sssassasaastastastastastastas st rassansanian 500':3 +8# B 50736
3)(55“'.'5'.4_“/‘\’7 feoses o :ggm Sp.823 :'F‘r-'.ﬂ/??z.ﬂ/(ﬂ} ....................... 450':3 +# B 50823
48m 'S4 7% 7 FEx2) B GASaE SP.956 7amAF 1y FE/(K10)+eeveereesenneniaiiaiiiiiaiias 200/ +8 B 50056
DA2MAT 1) 12— (x4) e eerreannaneanaianean, - 19805756 SP.1216 FZ 47 + 7 b (45mmx2)-- -+ 500/ +# B 51216
3,(4%‘;(7 o= (xd) e reeranrnerennannes e - 10805076 8;1633)0:%:;@?*4”#4&) 1%28% +# B 53689
S — 7 — JU(BBXA) e e e v nnnanraaeiiiiians - ) ZI— JU(#400) e e e eavmnmiiiiiiiiiiiiiiania +# B 54710
YRy IAT a1 MEE - Bx1) pas - }gg%gg AO-5041 4x11.5mmER{E A (X5) v vvevrnerenrannniainanens 160/ +8i B 84175
TAAIVA T U B (KD)revrranrrannsennsnnnns A GG AO-5042 3mmO 1) 2/ FB(XI0)cveevenvnnnmnsiianiaiiniiianians 100 +8i B 84195
ﬁ"‘/}f—‘-‘/{r'}’ f‘{)('l) ....... es - 13455323 BT AHG esrrasssantiatiiiiiiiiaiias i aans 480':3 +# B 87099
x;ﬁ-/.y;._jﬂsﬂsom).. 2 - 16294011 AD-1025 2)(5!'!”‘9222[)(10} .............................. 160H +# B 04802
Fr—FRw AT L— - - 14315055
2.6x10m/ $1 > FE R (Bx5)- - " - 19804394 Qﬁﬂlcsb\f) EEORICTE) ERThiRBIiE. mﬁ:ﬁﬂﬁmti‘o
3X20MMALE A (EEXT Q) eovesnnsnnsrassasiatiasiaiiasianians - 19805895 B R—LN—, HAST—H—FAM EEICDNT) 2CBECEY

58678 GF-01CB Chassis Setting guide (11056863)



	ｾｯﾃｨﾝｸﾞｱｯﾌﾟ
	部品図
	部品ｶｰﾄﾞ(ｱﾊﾞﾝﾃ）



